
WAHKIAKUM 

COUNTY PUD NO. 1 
WAHKIAKUM COUNTY  WASHINGTON 

 

 
 

 

 

WATER SYSTEM  

CONSOLIDATION STUDY REPORT 
 
 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

G&O #23252 

JANUARY 2025 
 

 

 



WAHKIAKUM 

COUNTY PUD NO. 1 
WAHKIAKUM COUNTY  WASHINGTON 

 

 
 

 

 

WATER SYSTEM  

CONSOLIDATION STUDY REPORT 
 
 

 

 
 

 

 

 

G&O #23252 

JANUARY 2025 
 

 

 

1/22/25



i 

TABLE OF CONTENTS 
 

INTRODUCTION .....................................................................................................................1 
TASK 1:  REVIEW AND ASSESS CATHLAMET UTILITY SYSTEMS ............................................1 

Cathlamet Water System Facility Condition Assessment .......................................2 
[...]
2038 76,936 97,275 899,658 540,000 1,613,869 1,073,869 1,030,000 (43,869) 

2039 76,936 100,819 920,332 540,000 1,638,086 1,098,086 1,030,000 (68,086) 

2040 76,936 104,446 941,491 540,000 1,662,874 1,122,874 1,030,000 (92,874) 

2041 76,936 108,115 962,894 540,000 1,687,946 1,147,946 1,030,000 (117,946) 

2042 76,936 111,909 985,027 540,000 1,713,873 1,173,873 1,030,000 (143,873) 

2043 76,936 115,787 1,007,646 540,000 1,740,369 1,200,369 1,030,000 (170,369) 

 

With nesting of standby and fire suppression storage, the water system is projected to 

require a total storage volume of 1,200,369 gallons by 2043.  As shown in the table, the 

system is projected to have adequate storage capacity through 2036.   

 

Distribution System Hydraulic Analysis 

 

A hydraulic model was used to analyze the hydraulic capacity for the Town of Cathlamet 

in the 2023 Water System Plan.  The model was created using InfoWater’s hydraulic 

modelling software and the Town’s previous model, which was created using H2ONet 

and updated with the Town’s water system base map.  Current and projected demands 

were used in the model to evaluate the system’s present and future capacity. Maximum 

day demands were used to evaluate the system’s ability to meet maximum day demand 

plus required fire flows at DOH’s required system pressure at 20 psi.  Peak hour demands 

were used to verify that the system is able to meet the DOH standards to supply domestic 

water at a minimum system wide pressure of 30 psi. 

 



Gray & Osborne, Inc., Consulting Engineers 

10 Wahkiakum County PUD No. 1 

January 2025 Water System Consolidation Study Report 

Overall, the model showed that the system is capable of handling peak hour flows 

through 2043. Two nodes in the model (J96 and J97) showed slight pressure deficiencies 

during peak hour flow scenarios. These nodes experience pressures just below 30 psi 

because they are located directly downstream of the Columbia Street PRV, which has a 

4-inch and a 1.5-inch valve set at 28 psi and 33 psi, respectively.  Pressures could be 

increased at these nodes by simply adjusting the settings of the PRV valves.   

 

The DOH Water System Design Manual states that a water system should be designed to 

provide adequate fire flow under maximum day demand conditions, while maintaining a 

minimum system pressure of 20 psi.  Commercial/industrial areas must be capable of 

providing 1,500 gpm, while residential areas must provide 1,000 gpm.  While it is 

possible to provide greater than 1,000 gpm in a variety of locations outside the town 

limits, fire flow is considered an urban service and is only required within the town 

limits.  Fire flow modeling results indicated that there are several hydrants in the 

distribution system within the Town limits which may be unable to supply the minimum 

required fire flow.  However, currently planned capital improvement projects are 

expected to correct all deficiencies, as shown in the scenarios which include the planned 

improvements.  Table 3 is taken from the 2023 WSP and shows the fire flow deficiencies 

in bold. 

 

TABLE 3 

 

Fire Flow Deficiencies per Hydraulic Modeling 

 

Hydrant 

ID 

Required 

Fire Flow 

(gpm) 

Available Flow at Hydrant 

Location 2022 2033 

2033 

w/CIP 2043 

2043 

w/CIP 

Residential 

J148 1,000 851 834 1,257 529 1,219 At the school, north of 3rd and 

Maple Street (6-inch main) 

J36 1,000 1,058 1,026 1,044 987 1,061 Messinger Hill Drive 

J189 1,000 1,025 992 1,013 951 1,030 Messinger Hill Drive 

Industrial/Commercial 

J43 1,500 1,201 1,189 1,792 1,175 1,906 2nd Street (4-inch main) 

J39 1,500 1,784 1,723 1,777 1,442 1,889 3rd Street (fixed by upgrading 

2nd Street line) 

J40 1,500 1,641 1,622 1,781 1,443 1,893 3rd Street (fixed by upgrading 

2nd Street line) 

J211 1,500 1,881 1,722 2,000 1,442 2,013 3rd Street (fixed by upgrading 

2nd Street line) 

J84 1,500 1,655 1,835 1,744 1,484 1,712 Front Street downtown 

J85 1,500 1,564 1,562 1,690 1,437 1,648 Front Street downtown 

 



Gray & Osborne, Inc., Consulting Engineers 

Wahkiakum County PUD No. 1 11 

Water System Consolidation Study Report January 2025 

Since the 2023 WSP was adopted, additional PRV stations have been installed on Boege 

Road and settings have been adjusted on the existing station to create a new pressure 

zone to the east of the Town.  This project has been successful in increasing pressures 

within the new pressure zone.  

 

SUMMARY OF CATHLAMET WATER SYSTEM DEFICIENCIES 

 

The following sections summarize the identified water system deficiencies. 

Improvements to correct the identified system deficiencies are described in the 2023 

Water System Plan and under Task 2 in this document. 

 

Source of Supply Deficiencies 

 

The Town has adequate water rights to meet current and projected demands.  However, 

the capacity of the raw water intake is currently limiting the system to 450 gpm.  The 

maximum day demand is expected to exceed this capacity in 2027 if improvements are 

not made.  

 

Treatment Facility Deficiencies 

 

The water treatment plant has adequate capacity for the 20-year planning period.  The 

finished water pumps should be replaced with 350 gpm pumps to match the capacity of 

the WTP. 

 

Storage Deficiencies 

 

The exterior of the Greenwood Reservoir should be recoated in the next few years. 

 

Distribution System Deficiencies 

 

The hydraulic modeling in the 2023 Water System Plan identified a few deficiencies in 

the distribution system.  The Town also still has distribution leakage exceeding the 

10 percent standard. 

 

Telemetry and Control Deficiencies 

 

The existing water system telemetry and control system is inefficient for operators to 

utilize and should be upgraded.  

 

CATHLAMET SEWER SYSTEM ASSESSMENT 

 

The Cathlamet Sewer System serves the Town, as well as areas to the west and south just 

outside of town limits.  The Town does not have a recent General Sewer Plan.  The last 

General Sewer Plan was completed in January 2003 with an amendment prepared in 

January 2008 prior to construction of the Town’s current Wastewater Treatment Plant.  



Gray & Osborne, Inc., Consulting Engineers 

12 Wahkiakum County PUD No. 1 

January 2025 Water System Consolidation Study Report 

Information on the Town’s sewer system was obtained from the 2003 General Sewer 

/Wastewater Facilities Plan (GS/WWFP), a site visit to the current WWTP, and 

discussions with Town staff. 

 

Collection System Condition Assessment 

 

According to the 2003 GS/WWFP, the Town’s sewer collection system is made up of 

approximately 26,400 feet of gravity sewer, ranging in size from 6-inch diameter to 

16-inch diameter and 2,100 feet of 3-inch and 4-inch force mains.  Much of the sewer 

collection system is reported to have been reconstructed in 1982.  The majority of the 

gravity pipes are PVC or concrete, though there are also segments of clay, steel, asbestos-

cement and ductile iron pipes.  The condition of the existing sewer mains is unknown; 

however, the clay, steel, and asbestos-cement pipes are likely of an age that would 

require replacement in the next 20 years.  In 2013, when the new WWTP was 

constructed, 2,500 lf of 12-inch diameter ductile iron sewer force main was constructed 

from the old WWTP to the new WWTP.  2,500 lf of 16-inch diameter ductile iron gravity 

final effluent pipeline was also constructed from the new WWTP back to the old WWTP.  

These pipes are only 10 years old and should be in good condition.  

 

The Town currently has six sewer lift stations.  The lift stations that are located on 

Tugboat Alley, Columbia Street (two stations), and Messenger Hill were constructed in 

1982.  The Messenger Hill lift station is a Hydromatic vacuum prime station with the 

package station mounted on top of a concrete wet well.  This station is equipped with two 

pumps; however, according to Town staff, only one pump is being run, as the second 

pump frequently trips its breaker.  The Tugboat Alley and Columbia Street stations have 

been converted to submersible pumps, and all but one pump has been operating well.  A 

replacement for the problematic pump at the Tugboat Alley station has been ordered.  

These lift stations do not have auxiliary power capabilities, but are reported to have plug-

ins for a portable generator.  The mechanical and electrical components of these stations 

are likely at an age that would merit rehabilitation or replacement in the near future.  The 

fifth lift station was constructed in 2013 when the WWTP was relocated from the 

waterfront to the north side of SR 4.  This lift station is located near the old wastewater 

lagoons and consists of three submersible pumps in a concrete wet well.  This lift station 

has an auxiliary generator.  This lift station is reported to be in good condition; however, 

the telemetry between the lift station and the WWTP has had some issues at the WWTP 

desktop SCADA computer and should be repaired or replaced.  The sixth lift station is 

the most recent one and is located on Angle Street, and is comprised of one E-one grinder 

pump inside a wet well.  

 

 



Gray & Osborne, Inc., Consulting Engineers 

Wahkiakum County PUD No. 1 13 

Water System Consolidation Study Report January 2025 

Wastewater Treatment Facilities Condition Assessment 

 

The existing wastewater treatment facility (WWTF) was constructed in 2013 to replace 

the previous treatment lagoon and is located on the north side of SR 4 across from 

Wahkiakum High School. Wastewater from the Town is directed to a submersible 

influent pump station located near the previous WWTF site.  The influent is pumped 

about 2,500 feet to the WWTF headworks through a 12-inch force main. The WWTF is 

designed for a maximum month flow of 0.383 mgd and peak hour flow of 2.1 mgd.  The 

WWTF utilizes the following wastewater treatment processes: 

 

• Primary (Physical) Treatment: Influent is screened to remove large debris 

such as rags, plastics, cans, etc.  The screen is washed to return fecal 

matter back to the influent.  Other debris caught in the screen is dewatered 

and compacted prior to being discharged to a dumpster for off-site landfill 

disposal.  After the screen, the influent flows at a low velocity through 

gravity grit removal channels, which encourages heavy particulate solids 

to settle out of the influent via gravity.  A refrigerated composite sampler 

collects influent samples following the grit channels.  A parshall flume 

then measures influent flow.  

 

• Secondary (Biological) Treatment: An activated sludge treatment process 

is used for secondary treatment.  At the Town WWTF, this consists of 

biological selectors, an oxidation ditch, secondary clarifiers, and solids 

handling systems necessary to achieve solids recycle and wasting.  These 

processes work in conjunction to remove organic matter, nitrogen and 

suspended solids from the effluent. 

 

• Disinfection:  Effluent undergoes UV disinfection, which inactivates 

pathogenic microorganisms within the water.  The UV disinfection system 

consists of two closed vessels installed in the effluent piping that contain 

UV lamps mounted in parallel to the flow of the water. 

 

• Biosolids Treatment:  Sludge created from the treatment processes is 

pumped to two aerobic digesters and sludge drying beds.  Due to slow 

drying in the drying beds, the Town has been using filter bags to dewater 

sludge and has been storing dewatered biosolids in the drying beds.  This 

process provides for stabilization and pathogen removal necessary to 

allow the dewatered sludge to be land-applied and permitted disposal sites.  

The sludge treatment process is capable of producing Class B biosolids.  

 

• Treated effluent from the WWTF is discharged into the Columbia River 

near the old WWTP lagoons via a 2,500 foot effluent pipeline. 

 



Gray & Osborne, Inc., Consulting Engineers 

14 Wahkiakum County PUD No. 1 

January 2025 Water System Consolidation Study Report 

In April 2024, Gray & Osborne staff visited the WWTF and met with the Town’s WWTF 

operators to review the condition of the existing facilities and identify any areas that 

needed improvement.  Further investigation and repairs were conducted by the Town in 

the months following the WWTF visit, though some facilities still need attention.  These 

facilities are described in Table 4. 

 

TABLE 4 

 

WWTP Condition Issues 

 

Component Issue Timeframe 

Headworks Screen  
Brushes are likely reaching the end of their 

useful life and should be replaced. 
1-3 years 

Non-Potable Water 

Chlorination System 

The non-potable water chlorination system is 

not currently functioning and will likely have 

to be replaced. 

1 year 

Plant Drain Pump Station 

Due to a programming issue that prevented the 

intended lag/lead operation, one pump has 

been going mostly unused. Replacement of the 

more used pump should be considered in the 

next few years. 

5 years 

Dissolved Oxygen Probes 
Probes are reaching the end of their useful life 

and should be replaced. 
1-2 years 

SCADA System 

The SCADA software and the PCs that it runs 

on are reaching the end of their useful life and 

should be replaced. When replaced, they 

should be upgraded so that operators can 

remotely monitor the plant. 

1-3 years 

Plant Programmable 

Logic Controllers (PLCs) 

The Plant PLCs will reach the end of their 

expected useful life in the next 10 years and 

will need to be replaced. This replacement 

will need to be coordinated with other system-

wide upgrades so that the relevant software 

can remain consistent throughout the system. 

5-10 years 

 

Wastewater System Capacity Assessment 

 

According to Town operating staff, the existing sewer collection lift stations are all 

operating on a single pump since one of the existing pumps in each lift station are out of 

service.  These pumps should all be replaced to provide the required operational 

redundancy.  Since all lift stations are able to function with only one pump in service, it is 

likely that that they will have adequate capacity once the redundant pumps are replaced. 

 



Gray & Osborne, Inc., Consulting Engineers 

Wahkiakum County PUD No. 1 15 

Water System Consolidation Study Report January 2025 

To assess the capacity of the existing WWTP, operating records from 2021-23 were 

reviewed.  The Town’s National Pollutant Discharge Elimination System (NPDES) 

Permit requirements are summarized in Table 5. 

 

TABLE 5 

 

Town of Cathlamet WWTP NPDES Discharge Permit 

 

Criteria Limit 

Influent Limits 

   Maximum Month Flow (mgd) 

   BOD5 Loading (lbs/day) for Maximum Month 

   TSS Loading (lbs/day) for Maximum Month 

 

0.383 mgd 

476 lbs/day 

523 lbs/day 

Effluent Limits 

   BOD5 Concentration 

   TSS Concentration 

   pH 

   Fecal Coliform 

  

30 mg/L 

30 mg/L 

6.0 – 9.0 

200/100 mL Monthly Geometric Mean 

 

Figure 1 shows the average monthly influent flow from 2021-2023.  The influent flow 

has typically been less than 55 percent of the WWTP design capacity.  Figure 2 shows 

the average monthly BOD5 and TSS loading from 2021-2023.  Influent BOD5 loading 

has typically been less than 55 percent of the WWTP design capacity.  Influent TSS 

loading has also typically been less than 55 percent of the WWTP design capacity; 

however, there were some months in with winter of 2021-22 when TSS loading reached 

about 75 percent of design capacity.  Overall, it appears that current influent flows and 

loadings are well within the current design capacity and the WWTP should have 

additional capacity to support potential growth in the 10- to 20-year horizon. 

 



Gray & Osborne, Inc., Consulting Engineers 

16 Wahkiakum County PUD No. 1 

January 2025 Water System Consolidation Study Report 

 
 

FIGURE 1 

 

WWTP Influent Flow (2021-2023) 